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10 11
A&k (CYLINDER HEAD)

75 FiEES B Description e AL SiiiE
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 120080532-0001 STk FB A HEAD COMP., CYLINDER 1 4 /PIECES B

2 380180095-0001 S A4 BOLT, STUD, IN. 2 {4:/PIECES C

3 380600117-0001 SENES & 10%14 PIN , DOWEL 2 4:/PIECES C

4 120150193-0001 RELR GASKET , CYLINDER 1 {4:/PIECES A

5 380180098-0001 ey BOLT , STUD , EX. 2 4:/PIECES C

6 270960025-0001 KALFE PLUG , SPARK 1 {4 /PIECES A

7 380140336-0001 TEBZIB 8460 BOLT , FLANGE , 8%60 4 4:/PIECES C

8 1202500430001 AT Sk T R PACKING , HEAD COVER 1 f4:/PIECES A

9 120230109-0001 S kEHE COVER COMP ., HEAD 1 4:/PIECES C

10 380140215-0003 522 TR ARM6+ 14 BOLT , FLANGE , 6+%14 4 {4 /PIECES C

11 380740856-0001 WA TUBE , BREATHER 1 f4:/PIECES A

12 110850018-0001 I o CAP, BREATHER CHAMBER 1 {4 /PIECES A

13 110840024-0001 Tl 26 A7 PACKING, BREATHER CHAMBER 1 {#:/PIECES C

14 150290027-0001 HL i 1 0IL STRAINER 1 {4 /PIECES A




i Bl 46 /& (CRANK CASE)

75 TS 4 Description s T S g
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 110810040-0001 i e A CRANK CASE 1 {1}:/PTECES B

2 380650347-0001 25X 41. 25X 6 0IL SEAL 25X41.25X6 1 {1 /PIECES B

3 380450514-0001 T2 WASHER, DRAIN PLUG 2 {1 /PIECES C

4 110260025-0001 2 ) 12 I BOLT, DRAIN PLUG 2 4 /PIECES C

5 281890001-0001 WL Ry 2% ALART UNIT, OIL 1 {4 /PIECES A

6 380140011-0004 I M6 X 10 BOLT, FLANGE , 6X10 1 {1 /PIECES C

7 281850150-0001 AR R OIL LEVEL SWITCH 1 % /SETS B

8 380140215-0003 1522 TR AEME* 14 BOLT , FLANGE , 6%14 2 {1 /PIECES C

9 171750001-0001 PR A5 GOVERNOR GEAR ASSY. 1 % /SETS B

10 380630380-0001 & BEARING , RADIAL BALL 1 {1 /PIECES B

11 380450531-0001 Rl WASHER, PLAIN 1 {4:/PTECES C

12 381350004-0001 FF 4y PIN, LOCK 1 {4:/PTECES A

13 171630001-0001 A SHAFT, GOVERNOR ARM 1 {1 /PIECES B




M5 % (CRANKCASE COVER)

Fe s R K Description o =<K (Y2 k)R
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 380140028-0004 |/ ik 2 HMEMMS X 32 |BOLT , FLANGEMS X 32 6 {1} /PTECES C

2 110820003-0001 i i A £ COVER , CRANKCASE 1 {4} /PTECES B

3 110690035-0005 ML A S CAP ASSY. 1 % /SETS B

4 380650347-0001 biES) OIL SEAL 25X41.25X6 1 {1} /PTECES B

5 380630380-0001 |#i76205 BEARING 6205 1 {1} /PIECES B

6 380600120-0001 SENAHE X 14 PIN , DOWEL 8X 14 2 {1} /PTECES C

7 110830007-0001 T i 4 2 2 L PACKING , CASE COVER 1 {4 /PIECES A
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/5% (CRANKSHAFT/PISTON)

75 THAES TR Description B AL SR )@k
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 130070187-0001 TE N A RING SET 1 £ /SETS A
2 380560056-0001 G| CLIP, PISTON PIN 2 {t:/PIECES B
3 130030208-0001 S PISTON 1 {# /PTECES A
4 1300600310001 A PIN, PISTON 1 {1 /PIECES C
5 130180001-0001 FEAT IS BOLT, CONNECTING ROD 2 {1 /PIECES C
6 130150054-0001 BT ROD ASSY. , CONNECTING 1 4 /SETS B
7 380620050-0001 e 5 KEY 1 {1 /PIECES B
8 130290168-0001 ity 2l 5 A1 CRANKSHAFT COMP 1 £ /SETS B
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%%t (GAS DISTRIBUTION ADJUSTMENT)

Fe THAES o o FAL Gy @
Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 140450056-0001 SIREHE ARM COMP. 2 £/SETS B
2 140510049-0001 SRR VALVE ROCKER SHAFT 2 {#/PIECES B
3 140670041-0001 HEAT A& ROD, PUSH 2 % /PTECES B
4 1406900030001 HEHE LIFTER VALVE 2 {1 /PIECES B
5 140320001-0001 STV ROTATOR, VALVE 2 {1 /PIECES B
6 140380017-0001 ST RETAINER, VALVE SPRING 2 {#: /PIECES B
7 140340022-0001 SITH R E SPRING , VALVE 2 {1 /PIECES B
8 140400016-0001 EE Rl SEAL, GUIDE 1 {1 /PTECES B
9 500550041-0001 SITEM VALVE COMP. 1 £ /SETS B
10 140020114-0001 I el CAMSHAFT ASSY. 1 {4 /PIECES B
11 380570024-0003 IF 48] SPLIT WASHER 4 {1 /PIECES B




B4 (STARTER SUBASSEMBLY)

F5 TS = ” o B E¥iva St
IR 4R Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 193490290-0003 FileshA RECOTL STARTER COMP. (ROJO) 1 £ /SETS B
1 193490290-0010 T gh A1 RECOIL STARTER COMP. (AZUL) 1 £ /SETS B
2 193500011-T072 Fesh i STARTER ASSY. (ROJO) 1 {4 /PIECES B
2 193500011-T072B Fesh s STARTER ASSY. (AZUL 1 {4 /PIECES B
3 3801400890003 B M6X 8 BOLT, FLANGE 6X8 3 {1 /PIECES C
4 380140011-0004 INH SE L T IEME M6 X 10 BOLT, FLANGE 6X 10 4 {1 /PIECES C




5 X84 (DIVERSION ASSY.)

5 T ES . " I o L=< [y 5B g 1
IR R Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 380140089-0003 W2 M6 X8 BOLT, FLANGE 6X8 2 {4 /PIECES C
2 160190048-0001 =5 S SHROUD COMP 1 {1 /PTECES C
3 160200011-0001 RENHL T 5 PLATE, SIDE 1 4 /PIECES C
5 140280001-0001 1 PR AT AR CLIP, ONE WAY VALVE 1 {4 /PIECES A
6 380140003-0005 A M6 X 20 BOLT, FLANGE , 6X20 1 {1}:/PIECES C




ALy %8 (CARBURETOR)

5 T ES . . o HE AT Ry R e
FEH A4 HR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170021293-0002 R CARBURETOR 1 % /SETS B
2 170430060-0001 AT 28 9 5t 4 PACKING, INSULATOR 1 {4 /PIECES A
3 170440038-0001 A2 B AR INSULATOR, CARBURETOR 1 {4 /PTECES B
4 170430048-0001 AR TH 3% 2 3R PACKING. , CARBURETOR 1 4 /PTECES A
5 170430065-0001 AT AR SPACER COMP., ATR CLEANER 1 4 /PIECES A
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BEEa (k&) /rikEkE (FLYWHEEL/COIL ASSY.)

75 TS A TR Description e E¥iva St
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 270020139-0001 Tl LI T4 FLYWHEEL COMP 1 ft/PIECES B
2 270920162-0001 AUKZRPE (KA COIL ASSY., IGNITION 1 £ /SETS A
3 380140102-0004 AL TR M6X 25 BOLT, FLANGE, 6 X 25 2 {1 /PIECES C
4 1601800230001 I FAN, COOLING 1 {1 /PTECES B
5 193590024-0001 EEh PULLEY , STARTER 1 {1 /PTECES C
6 380370051-0001 N FHR 2L TR NUT, SPECIAL 1 {4 /PTECES C




3 54 & 4t (CONTROL SYSTEM)

T i . " . Kt AL i@ T
FEHAF LR Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 380140011-0004 VL TR FEM6 X 10 BOLT, FLANGE, 6X10 2 {4 /PIECES C
2 171600003-0001 W SPRING, GOVERNOR 1 {4:/PIECES A
3 380250002-0001 77 3k~ 5 e MR AT BOLT, QUADRATE HEAD 1 {1:/PIECES C
4 171620001-0001 T S ARM, GOVERNOR 1 {1:/PIECES C
5 380370048-0001 Vav kel 35310 NUT, FLANGE 1 {1:/P1ECES C
6 1716100060001 TRNTE AL SPRING, THROTTLE RETURN 1 {1:/P1ECES A
7 171590004-0001 W THAT ROD, GOVERNOR 1 {4:/P1ECES B
8 171680004-0001 MITERATWHHE RETAINER, CONTROL ASSY. 1 £ /SETS B
9 171660001-0001 PR A SPRING 1 {4:/PIECES A
10 380200017-0005 745 L IRAETM5 X 35 SCREW , 5X35 1 {4:/PIECES C
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235 )85 %% (AIR CLEANER)

¥ e s RS AT Description B <K {2 S5 s 1
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180270003-0001  [Z*yE4% 591 K4 [NUT, TOOL BOX SETTING 1 4:/PIECES B
2 180070111-0001 |=yEdsTihia COVER, ATR CLEANER 1 {4:/PI1ECES B
3 180100037-0001 |75 JEa%yE s FILTER, OUTER 1 {4:/PI1ECES A
4 180330022-0001  |JE&S S M 44 SEPARATOR, AIR CLEANER 1 4:/PIECES B
5 380370066-0001 |74 4R FFM6 NUT, FLANGE 2 {4:/PI1ECES C
6 180280016-0001 |25 JE2% )i COLLAR, ATR CLEANER 1 {4:/PIECES B
7 170430065-0001 |4k i #8254 2 PACKING, AIR CLEANER 1 {4:/PI1ECES B
8 180020311-0001 | %5 yEa% AIR CLEANER 1 % /SETS B
9 300710104-0001 |4z jE2e 48 STAY, AIR CLEANER 1 {4:/PIECES C




7588 (MUFFLER )

75 TS — Deseription o= BT SR
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180990083-0001 H A A S 4R STAY COMP., MUFFLER 1 £ /PIECES C
2 1805717210001 VH A A MUFFLER 1 £ /PIECES B
3 180650065-0001 HER D2 3 B GASKET, EX., PIPE 1 #:/PIECES A
4 380140215-0003 7N VR 22 T2 AEM6 X 14 |BOLT, FLANGE, M6 X 14 5 f£/PIECES C
5 380340005-0005 7N B RIS NUT, M8 2 4 /PIECES C




fﬁ,;:i:yg

W48 (FUEL TANK)

5 SIS RS K Description o AL R
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 170980057-0001 I A FUEL VALVE 1 {1 /PIECES B

2 1707000500001 AR R RUBBER, FUEL CUSHION 4 {4 /PIECES A

3 170710014-0001 TR IR B COLLAR, TANK CUSHION 4 ft /PTECES C

4 380140103-0004 INFVEETMEMEM6 X 25 |BOLT, FLANGE, M6X25 4 {4 /PIECES C

5 380450444-0002 P WASHER, FLAT 4 {1 /PTECES C

6 170720014-0001 EM O IEMAE FILTER, FUEL TANK 1 A4 /PIECES A

7 170870044-0009 hAE = CAP COMP., FUEL FILLER 1 14 /PIECES B

8 281870016-0001 e =T LABEL, FUEL METER 1 {4:/PIECES B

9 380220044-0002 TR IBETME X 12 |SCREW, FLAT, M5X12 1 {1 /PIECES C

10 170740017-0001 bR B FUEL METER 1 {1 /PIECES B

11 170501036-0003 HAE FUEL TANK (RED) (ROJO) (SF) 1 {1 /PIECES B

11 170501036—-0003B K] FUEL TANK (AZUL) (SF) 1 {1 /PIECES B

12 380750597-0001 W TUBE, FUEL 1 {1 /PIECES A

13 380960170-0002 EHEH A LOOP, TUBE 2 {1 /PIECES A




2 TH %44 (COTROL PANEL ASSY.)

5 TS A Description K= CER YA SR TE
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 271851602-0001 PRI THAR B A COTROL PANEL ASSY. 1 % /SETS B

2 271810002-0001 Ja sh¥EdI o ENGINE SWITCH 1 {4:/PIECES A

3 271890001-0001 R R SOCKET 2 £/PTECES B

4 271290033-0001 TR A 10A CIRCUIT BRERKER 1 4 /PIECES A

5 272080001-0001 IER LA A POST , ARODE 1 £ /PTECES C

6 272090001-0001 TR A S POST , CATHODE 1 {4 /PIECES C

7 271290007-T53K i (B A CIRCUIT BRERKER 1 4 /PTECES A

8 283730004-0001 HL R SRR AT LAMP 1 {4 /PTECES A

9 271920001-0001 TR RECTIFIER 1 {%:/PTECES B

10 271970015-0004 T AR PANEL BACK COVER 1 1 /PIECES B

11 380140215-0003 N FAE A TR ME* 14 BOLT 4 /PIECES C

12 380450526-0001 T H WASHER 4 14 /PIECES C

13 380370047-0003 N AR S TR RN NUT 4 /PIECES C

14 2718800050001 H R S S PLUG 2 {4 /PIECES B

— 272890003-0002 CUENTA-HORAS 1 {1 /PTECES B
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HLEE 5% (FRAME)

75 e TR a4 Description K <Xy S E
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 300720332-0003  [HLZEHELE FRAME 1 {4 /PTECES C

2 380370007-0004 |/~ A1k 24 MR REMS NUT, FLANGE, M8 8 {4 /PIECES C

3 300770001-0001  [HL22 )k E e RUBBER , BOTTOM 1 £/SETS B

4 380370048-0001  [/NAf1i2: 4 I ERM6 NUT, FLANGE, M6 4 {:/PIECES C

5 300770005-0001 #1480 = s RUBBER , BOTTOM 4 {4 /PTECES A

6 380140215-0003 |/ Ak 24 THIEAEMO*14 BOLT, FLANGE, M6%14 3 {:/PIECES C

7 380140102-0004 |/~ Ak 24 TH B AEM6+20 BOLT, FLANGE, M6%20 1 {4 /PIECES C

8 380490022-0002 |4 L WASHING, LOCK 1 {4 /PIECES B

9 272980008-0001  [i#ALiEHhLk GROUND LINE 1 {4 /PTECES A

10 380450531-0001 [P pE WASHING 1 {4 /PTECES C

11 380440003-0001  [MHZ IR £F NUT 1 {4 /PTECES C

12 1707000510001 |7l i ok i Jsz 2 RUBBER TANK CUSHION 1 {4 /PTECES A

— 660380021-0001 RUEDA 4 B




EEHLEE: (ALTERNATOR)

5 TS U TR Description i LEXiva GivE
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 660080368-0001 FHLEB A ALTERNATOR 1 % /SETS B

2 660120002-0001 Tl 20 & BRUSH 1 1 /PIECES A

3 660140002-0001 LR R 2R TERMINAL, VOLT CHANGE 1 1 /PIECES C

4 660010001-0001 FHLJE 1% HOUSING, RR 1 1 /PIECES C

5 380450524-0001 T8 WASHER, FLAT 1 1 /PIECES C

6 380140347-0001 75 A S 2 T AR BOLT, FLANGE 4 {4 /PTECES C

7 380070225-0001 75 S AR BOLT 1 {4 /PTECES C

8 660150109-0001 AIE 2% AVR 1 {1 /PIECES A

9 660020001-0027 FHLJG i 36 COVER, GENERATOR END (ROJO) 1 {1 /PIECES C

9 660020001-0007 FHLJG i 36 COVER, GENERATOR END (AZUL) 1 {1 /PIECES C

10 380140167-0002 PN SR VE 2 THNEAEME*12 BOLT, FLANGE 9 {4 /PTECES C

11 660030001-0001 GERRERES COVER 1 {4 /PTECES C






